
DRAFT BOARD DOCUMENT BD 2019-## 
CERTIFICATION AND FINANCING PROPOSAL 

CHIHUAHUA, CHIHUAHUA 
 
 

 

  SEPTEMBER 20, 2019 
 

 
 
 

 
CERTIFICATION AND FINANCING PROPOSAL 

 
 
 

WASTEWATER TREATMENT PLANTS 
REHABILITATION/UPGRADE PROJECT IN CHIHUAHUA, 

CHIHUAHUA 
 
 

Published: September 20, 2019 
 
 
 
 

  



 

SEPTEMBER 20, 2019 ii  
 

CONTENTS 
 

EXECUTIVE SUMMARY ............................................................................................................1 

1. PROJECT OBJECTIVE AND EXPECTED OUTCOMES .............................................................3 

2. ELIGIBILITY .....................................................................................................................4 
[...]
the city at the geographical coordinates: 28° 40′ 08” latitude north and 106° 00′ 18” longitude west. 
Figure 1 shows the location of the Project: 
 
 

Figure 1 
PROJECT LOCATION MAP 

 
 

 
  



DRAFT BOARD DOCUMENT BD 2019-## 
CERTIFICATION AND FINANCING PROPOSAL 
CHIHUAHUA, CHIHUAHUA 
 
 

 

SEPTEMBER 20, 2019 

 5  
 

2.3. Project Sponsor and Legal Authority  
 
On August 30, 2018 the State of Chihuahua Congress issued the decree number 
LXV/AUPIP/0881/2018 XVIII P.E.  authorizing the “Junta Municipal de Agua y Saneamiento (JMAS)” 
to celebrate a long-term contract for the rehabilitation/upgrade, operation and maintenance of the 
North and South wastewater treatment plants in compliance with the Chihuahua Long-Term Public 
Investment Law. On February 27, 2019, the Acquisitions, Leasing and Services Committee of the 
JMAS, authorized the bidding process for the proposed Project. On March 9, 2019 the JMAS carried 
out an open competitive procurement process number 025-2019-JMAS-IPLP-RP-P, in accordance 
with the Long-term Public Investment Law of the state of Chihuahua. Originally, the Project did not 
include the cogeneration component, but partly due to NADB’s efforts and funding from the 
Environmental Protection Agency (EPA) to evaluate the potential for cogeneration at these facilities, 
the JMAS decided to include this component in the Project. 
 
In May 2019,  JMAS awarded the consortium formed by “La Peninsular Compañía Constructora, S.A. 
de C.V.”, “Suez Medio Ambiente México, S.A. de C.V.”, “Suez International, S.A.S.” and “Grupo 
Acuanovus, S.A. de C.V.” a build-operate-transfer contract for the rehabilitation and operation of 
the North and South WWTPs in Chihuahua city (“BOT Contract”). 
 
The consortium created a special-purpose company “Aguas de Reúso y Energía Renovable, S.A. de 
C.V.” (ARERSA or the Sponsor) to execute the BOT Contract and carry out the Project. ARERSA is a 
Mexican company established on June 12, 2019. Its contact representatives are Richard Edouard 
Féret and Héctor Octavio Durán Díaz.    
 
 

3. CERTIFICATION CRITERIA 

 

3.1. Technical Criteria 
 

3.1.1. General Community Profile  
 
According to the 2015 population census conducted by the Mexican National Institute for Statistics, 
(INEGI), the state of Chihuahua has a population of 3.57 million residents and approximately 24.6% 
of the state population (878,062) lives in the municipality of Chihuahua. According to INEGI, the city 
of Chihuahua has 92.2% of the total population in the municipality (approximately 809,232 
residents). INEGI reports that the growth rate of the Chihuahua city was 1.5% between 2005 and 
2010 and 1.3% between 2010 and 2015.11   
 
According to the latest Mexican economic census, the municipality of Chihuahua represents 28.7% 
of the state Gross Domestic Product (GDP).12 The main activities contributing to the GDP are: 
commerce (44.03%), services (27.85%) and manufacturing (8.85%).  
 

 
11 INEGI 2015 https://www.inegi.org.mx/app/areasgeograficas/?ag=08  
12 INEGI Economic Census 2014  http://www.beta.inegi.org.mx/app/saic/  

https://www.inegi.org.mx/app/areasgeograficas/?ag=08
http://www.beta.inegi.org.mx/app/saic/


DRAFT BOARD DOCUMENT BD 2019-## 
CERTIFICATION AND FINANCING PROPOSAL 

CHIHUAHUA, CHIHUAHUA 
 
 

 

SEPTEMBER 20, 2019 

 6  
 

The city of Chihuahua, through JMAS, provides public services and related infrastructure to address 
the water and wastewater needs. Table 1 summarizes the status of water and wastewater services 
and infrastructure in the city of Chihuahua in 2019. 
 

Table 1 
WATER, WASTEWATER SERVICES AND INFRASTRUCTURE 

Water System  

Coverage 98 %  

Supply source Type Number 

Groundwater wells 154 

Surface water 
(potabilization plant) 

1 

Number of hookups 334,436  

Wastewater Collection  

Coverage 94%  

Number of total connections 321,316  

Wastewater Treatment  

Treated wastewater collected 100 % 

Treatment facilities Plant Type Current treated flow 

North Activated Sludge 9.1 mgd (400 lps) 

South Activated Sludge 30.8 mgd (1,350 lps) 
Source: Water Utilities Management Indicators Program. JMAS, June 2019 (Programa de Indicadores de 
Gestión de Organismos Operadores. JMAS, junio 2019). 

 

Wastewater Management  

The wastewater collection system provides service to 321,316 connections, of which 93% (298,300) 
are residential. Currently, wastewater is collected and conveyed through 3,000 kilometers of the 
city’s sewer network that discharge to the North and South WWTPs. Wastewater collection services 
cover approximately 94 % of the city’s inhabitants.13 
 
The North and South WWTPs started operations in 1995 and 2006 respectively under a 10-year BOT 
contract with a company named ATLATEC. Currently both plants are operated by JMAS and together 
provide treatment to all current collected wastewater flows, averaging 39.9 mgd (1,750 lps). 
Approximately 23% of this flow is treated in the North plant and the remaining flow is treated in the 
South plant.  
 
In particular, the North WWTP is receiving an average wastewater flow of 11.4 mgd (500 lps), of 
which 9.1 mgd (400 lps) is treated at this facility and the remaining flow of 2.3 mgd (100 lps) is 
diverted to the South WWTP through the existing city’s collectors “Sacramento” and “Plomeros” for 
treatment, see Figure 2.14  

 
13 Source: Water Utilities Management Indicators Program. JMAS, June 2019 (Programa de Indicadores de Gestión de 
Organismos Operadores. JMAS, junio 2019). The Project will continue providing 100% wastewater treatment coverage to 
users connected to the sewage system. 
14 Sacramento and Plomeros are existing reinforced concrete interceptor pipelines of the city’s sewer network also used 
by JMAS for the gravity conveyance of raw water and untreated sludge from the North plant to the South plant. 



DRAFT BOARD DOCUMENT BD 2019-## 
CERTIFICATION AND FINANCING PROPOSAL 
CHIHUAHUA, CHIHUAHUA 
 
 

 

SEPTEMBER 20, 2019 

 7  
 

Figure 2 
GRAVITY CONVEYANCE SYSTEM 

 
The treated effluent of the North WWTP is conveyed as follows: i) 1.1 mgd (50 lps) are discharged 
to the Sacramento river and ii) 8 mgd (350 lps) are supplied to the 317 km reclaimed water 
distribution system, named “linea morada” (“purple line”) which is used for green areas irrigation 
and industrial reuse. The purple line has capacity to distribute a total flow of 11.4 mgd (500 lps) of 
treated water. 
 
The waste activated sludge from the North WWTP is discharged to the collection system flowing to 
the South WWTP, along with the 2.3 mgd (100 lps) mentioned above. 
 
Similarly, the South plant is treating an average flow of 30.8 mgd (1,350 lps). The treated effluent 
of the South WWTP is conveyed as follows: i) 8.0 mgd (350 lps) are discharged to the Chuviscar river, 
ii) approximately 19.4 mgd (850 lps) are diverted for agricultural irrigation purposes, and iii) the 
remaining flow of 3.4 mgd (150 lps) is conveyed to the purple line. The South WWTP has a sludge 
conditioning and treatment process which produces approximately 85,932 yds3/year (65,700 
m3/year) of dehydrated sludge which is used as agricultural soil enhancer by local farmers. Biogas 
generated from the sludge digestion process is currently captured, stored and flared on site. 
 
Aside from the sludge treatment occurring only at the South WWTP, both plants currently operate 
with similar processes consisting of: i) preliminary treatment, which includes coarse screens, and 
grit removal tanks; ii) primary treatment including the sedimentation tanks; iii) secondary treatment 
in activated sludge bioreactors and clarifiers; and iv) disinfection with chlorine gas, as presented in 
Figures 3 and 4.  

  

 

Sacramento interceptor sewer is a 30-inches (76 centimeters) diameter pipeline with length of approximately 3.1 miles (5 
kilometers) and Plomeros interceptor sewer is an 84-inches (213 centimeters) diameter pipeline with length of 
approximately 3.8 miles (6 kilometers). According to JMAS, both interceptors have sufficient capacity to convey raw water 
and waste activated sludge, along with urban wastewater. Operation and maintenance of these interceptors and the city 
sewer network are provided by JMAS and are not part of the scope of this Project. 



DRAFT BOARD DOCUMENT BD 2019-## 
CERTIFICATION AND FINANCING PROPOSAL 

CHIHUAHUA, CHIHUAHUA 
 
 

 

SEPTEMBER 20, 2019 

 8  
 

Figure 3 
NORTH WWTP PROCESS 

 

 

 

Figure 4 
SOUTH WWTP PROCESS 

 

 
The Project is required to be developed since the equipment at both plants has reached its useful 
life, and a major rehabilitation is required to ensure that the operation of the plants continues to 
meet environmental and reuse requirements in compliance with the NOM-001-SEMARNAT-001-



DRAFT BOARD DOCUMENT BD 2019-## 
CERTIFICATION AND FINANCING PROPOSAL 
CHIHUAHUA, CHIHUAHUA 
 
 

 

SEPTEMBER 20, 2019 

 9  
 

1996,15 NOM-003-SEMARNAT-199716 and NOM-004-SEMARNAT-200217 in the years to come. 
Moreover, since the operations at the North and South WWTPs were taken over by JMAS from 
ATLATEC in 2011 and 2016, respectively, a lack of proper maintenance has worsened the 
operational risks of the WWTPs. In addition, the chlorine disinfection system at both plants will be 
replaced by ultraviolet systems, thus eliminating related risks for neighboring subdivisions. 
 

3.1.2. Project Scope 
 
According to the bid documents prepared by JMAS, the following elements for the Project are 
required: 

Rehabilitation works 

• North WWTP 

o Preliminary treatment. Includes the construction of a new mini-lift station, 
replacement of eight pumps and four coarse screens and the grit removal systems.  

o Secondary treatment. Includes the installation of three air blowers, replacement of 
various water/sludge valves and oxygen and suspended solids sensors. 

• South WWTP  

o Preliminary treatment. Includes the rehabilitation of four coarse screens and the 
grit removal systems, as well as replacement of five pumps. 

o Secondary treatment. Includes the installation of new air blowers; replacement of 
oxygen and suspended solids sensors and replacement of 16 valves. 

 

Upgrade works 

• North and South WWTPs 

o Effluent disinfection. Replacement of the chlorine gas disinfection systems with 
ultraviolet (UV) light systems which will use low-pressure high output (LPHO) 
vertical lights. These components will eliminate the risk of a potential chlorine gas 
leak and related harmful impacts. 

• North WWTP 

o Tertiary treatment. Includes the installation of two filters to remove fine particles. 
Each filter is comprised of 15 polyester screening discs. These filters will ensure a 

 
15 NOM-001-SEMARNAT-1996 establishes the maximum permissible levels of contaminants for wastewater discharges 
into national waters and territories. 
16 NOM-003-SEMARNAT-1997, establishes the maximum permissible levels of contaminants for treated wastewater used 
in public services. 
17 NOM-004-SEMARNAT-2002, establishes the maximum permissible levels of contaminants for sludge and biosolids for 
use and final disposal. 



DRAFT BOARD DOCUMENT BD 2019-## 
CERTIFICATION AND FINANCING PROPOSAL 

CHIHUAHUA, CHIHUAHUA 
 
 

 

SEPTEMBER 20, 2019 

 10  
 

consistent and reliable effluent quality that should make the reuse of the treated 
wastewater more attractive and thus increase the demand. 

 

• South WWTP  

o Secondary treatment. Includes the installation of a denitrification system. 

o Sludge management system. Includes the installation of three centrifuge systems 
to replace belt presses. It is expected to reduce the volume of sludge by 33%, from 
65,700 m3/year (85,932 yds3/year) to 43,800 m3/year (57,288 yds3 /year).  

o Cogeneration plant. Includes the design, construction , operation and maintenance 
of a cogeneration power plant with a capacity of 1.25 MW which is expected to 
generate the heat required for the sludge digesters, and approximately 8.52 
GWh/year of electricity, nearly 71 % of the electricity required by the South WWTP. 
The remaining demand will continue to be met by electricity from the CFE. In order 
to ensure the optimal quality of the biogas, the system will include: 

▪ Removal of hydrogen sulfide (H2S).  Biogas contains a small amount of 
hydrogen sulfide that becomes a very corrosive fluid when mixed with 
water. To protect the generators and related components the sulfur 
must be removed. 

▪ Gas drying. The biogas produced by the current digesters contains 
moist, therefore it must go through a drying process to reduce the 
amount of water. 

 
The cogeneration plant will be connected to the existing substation in the plant. No 
additional off‐site facilities are required.  

 
The Sponsor considers a time frame of up to 12 months to fulfill the required rehabilitation/upgrade 
works. The Sponsor will coordinate with JMAS to review final designs and work progress to obtain 
approval from JMAS. 
 

 

3.1.3. Technical Feasibility 
 
Selected Technology 
 
JMAS conducted a competitive bidding process for procurement to rehabilitate/upgrade and 
operate both WWTPs as well as the construction of a cogeneration plant. The bid documents 
established technical requirements for the equipment aimed at maintaining adequate wastewater 
treatment services. These technical requirements are based on international and domestic 
recommendations for wastewater treatment. Three participants submitted technical and economic 
proposals which JMAS evaluated considering elements such as costs, warranties and delivery times. 
The Sponsor presented the most cost-effective proposal that complied with the bid requirements 
that resulted in the contract award. 
 



DRAFT BOARD DOCUMENT BD 2019-## 
CERTIFICATION AND FINANCING PROPOSAL 
CHIHUAHUA, CHIHUAHUA 
 
 

 

SEPTEMBER 20, 2019 

 11  
 

As the North and South wastewater treatment processes have proven to be effective on addressing 
discharge and reuse standards, no major changes in technology were required except for the 
replacement of the disinfection systems, sludge treatment and power generation infrastructure. 

3.1.4. Land Acquisition and Right-of-Way Requirements 

The Project will be implemented at the existing sites of the North and South WWTPs, which are 

owned by JMAS. Under the BOT Contract, JMAS has granted the Sponsor permission for the 

rehabilitation/upgrade and operation of both WWTPs as well as the construction of the 

cogeneration plant at the South WWTP. The JMAS and the Sponsor executed a commodatum18 

contract whereby the Sponsor is allowed to use both WWTPs facilities during the term of the BOT 

Contract. No additional land acquisition or rights of way are required for Project implementation. 

 

3.1.5. Project Milestones 

The Project is required to start construction in January 2020, therefore all final designs must be 
completed before this date. Since final designs are part of the BOT Contract, the Sponsor requires 
Board approval no later than November 2019. Table 2 shows a summary of key tasks for the 
implementation of the Project and their respective status. 
 

Table 2 
PROJECT MILESTONES 

 
NADB's procurement policies require that Sponsors comply with all applicable environmental 
requirements and use appropriate procurement methods to ensure a sound selection of goods, 
works and services at fair market prices and that their capital investments are made in a cost-
effective manner.  As part of its due-diligence process, NADB will review compliance with this policy. 

  

 
18 Commodatum refers to a certain loan of a property which is to be returned undamaged to the lender. 

Key Milestones Status 

JMAS Board approval Completed (July 2018) 

State of Chihuahua Congress approval Completed (August 2018) 

Bidding process Completed (March – May 2019) 

BOT Contract execution Completed (June 2019) 

North WWTP environmental authorization (MIA resolution) In process (MIA submitted to SEDUE) in 
September 2019)  

South WWTP environmental authorization (MIA resolution) In process (MIA submitted to 